



BUREAU  
VERITAS

Bureau Veritas  
Consumer  
Products  
Services UK Ltd  
31 Kingsland  
Grange  
Woolston  
Warrington  
Cheshire  
WA1 4RW

# TEST REPORT (CALL None Given-Acrobat-Pilling Resistance-Fastness to Light-29<sup>th</sup> February 2016)

**Report Reference:** TR4094/168592

**Submitted By:** Camira Fabrics Ltd, Meltham Mills, Meltham, West Yorkshire,  
HD9 4AY, United Kingdom  
**F.A.O:** Rebecca Brook

**Order Date:** 28<sup>th</sup> January 2016 **Order No:** 55138

**Date of Receipt:** 1<sup>st</sup> February 2016

**Items Tested:** Acrobat  
**Colour:** None Given  
**Style No:** None Given  
**End Use:** None Given  
**Claimed:** 100% High Tenacity Polyester

## Specifications:

TEST	METHOD	PASS	FAIL
Fastness to Light	BS EN ISO 105-BO2:1999-BS6	See Results	
Martindale Abrasion Resistance	BS EN ISO 12947-2:1999 – 12 kPa	See Results	

**Results:** As detailed in this report

**Observations:** None

**Authorised By:** Z. Wells

**Issue Date:** 29<sup>th</sup> February 2016

# TEST REPORT

**Report Reference:** TR4094/168592

**Items Tested:** Acrobat  
**Colour:** None Given  
**Style No:** None Given  
**End Use:** None Given  
**Claimed:** 100% High Tenacity Polyester

**Date of Receipt:** 1<sup>st</sup> February 2016

**Date of Test:** 2<sup>nd</sup> February 2016

**Test Specification:** As listed on previous page

**Deviations:** None

TEST	Colour	RESULTS							REQUIREMENTS
		C.I.S.	STAINING					Wool	
			Acetate	Cotton	Nylon	Polyester	Acrylic		
Fastness to Light	Acrobat							>BS6	None Specified



**Softlines Manager**  
Z. Wells

# TEST REPORT

**Report Reference:** TR4094/168592

**Items Tested:** Acrobat  
**Colour:** None Given  
**Style No:** None Given  
**End Use:** None Given  
**Claimed:** 100% High Tenacity Polyester

**Date of Receipt:** 1<sup>st</sup> February 2016

**Date of Test:** 2<sup>nd</sup> February 2016

**Test Specification:** As listed on previous page

**Deviations:** None

TEST	RESULT	REQUIREMENTS	°C	%RH
Martindale Abrasion Resistance	Sample 1: 100,000 rubs to end point Sample 2: 100,000 rubs to endpoint Sample 3: >100,000 rubs to endpoint Sample 4: >100,000 rubs to endpoint  C.I.S @ 3,000 rubs: 4/5  No fabric breakdown @ 100,000 rubs	None Specified	20°C (+/- 2°C)	65% RH (+/-2%)



**Softlines Manager**  
Z. Wells